1
2
5
6
7
8
1
Part reference: 101034

Nut M10x1.25 10.95

2
Part reference: 103099

Washer

3
Part reference: 102023

Rocker Arm Short

4
Part reference: 102024

Rocker Arm Long

5
Part reference: 100605

Bolt M6x20 10.9

6
Part reference: 100080

Rocker Axle

7
Part reference: 101973

Rocker Arm Support 1

8
Part reference: 101974

Rocker Arm Support 2

Cylinder Head – Rocker Arms

PositionPart referenceDescriptionBuy
1101034 Nut M10x1.25 10.9
2103099Washer
3102023Rocker Arm Short
4102024Rocker Arm Long
5100605Bolt M6x20 10.9
6100080Rocker Arm Support 1
7101973Rocker Arm Support 1
8101974Rocker Arm Support 2